HOOPER ONE 4-takt

PJ100148D
No model FIG.No. PartNo. Part Name Q ty
1 Qm50QT-2  |FIG. E1-1 11310QB01000 Crankcase, right 1
2 QM50QT-2  |FIG. E1-2 09319Q100801 Front rubber bush 20
3 QM50QT-2  |FIG. E1~4 09206Q080801 Dowel pin 8X 14 20
4 QM50QT-2  |FIG. E1-5 09108Q070802 Stud 7X 168 10
5 QM50QT1-2  |FIG.E1-6 11481QB01000 Gasket, crankcase 20
6 QM50QT-2  |FIG. E1-7A 11320QB05000 Crankcase, left 1
7 | Qms0QT-2  [FIG.E1-8 09160Q080801 Washer 8 20
8 Qms50QT-2  |FIG. E1-9 09309Q080803 Rear rubber bush 20
9 | QwsoQr-2 |FIG.EI-10 09283Q190802 0il seall9.8X30X5 20
10 | Qws0QT-2 |FIG.El-11 09262Q170803 Bearing6303 X3
11 QM50QT-2  [FIG.E1-12 055100006201 Bearing 6201
12 QM50QT-2  [FIG.EI-13 05510Q006203 Bearing 6203
13 | Qwms0QT-2  [FIG.E1-14 09283Q160801 0il seal 16.4X30X5 10
14 | oQwmsoQr-2  [FIG.E1-15 09108Q070801 Stud M7X 176 10
15 | QmsoQT-2 |FIG.E1-16 09168Q120801 Washer 12 20
16 | Qwms50QT-2  [FIG.E1-17 09103Q120801 Bolt MI12X1.25 20
17 | Qms0QT-2 |FIG.EL-18 26210QB01000 Shaft, kick starter 10
18 Qm50QT-2  |FIG. E1-19 26212QB01000 Spring, kick return 20
19 | Qwms0QT-2  |FIG. E1720 09161Q330801 Cushion bush 20
20 QM50QT-2  |FIG. E1-24 26280QB01000 Idle gear, kick driven 20
21 | Qms0QT-2  [FIG. E1-26 26284QB01000 Spring, idle gear 20
22 | Qms0QT-2  |FIG. E1=27 09247Q080801 Plug drain 20
23 | oms0QT-2 |FIG.E1-31B 11341QB05150009 Cover, LH 1
24 | QM50QT-2 |FIG. E1-32 09206Q100801 Pin 8X14 10
25 | Qms0QT-2  [FIG. E1-33 02104Q060354 ScrewM6 X 35 30
26 | Qwms50QT-2 |FIG.E1-34 09300Q080801 Bush 10
27 QM50QT-2  |FIG. E1-37 26350QB01000 Lever, kick starter 5
28 QM50QT-2  [FIG. E1-41 Second air filter assy 10
29 | QM50QT-2 |FIG.E2-2 11123QB01000 Hose, air cleaner 10
30 | Qwms0QT-2 |FIG.E2-3 09206Q100801 Clip, hose 20
31 QM50QT-2  |FIG. E2—4 11177QB01000 Gasket, head cover 10
32 | Qms0QT-2  |FIG. E2-6A 11110QB01000 Cylinder head 3
33 | Qwms0QT-2  |FIG. E2-11 09206Q080802 Pin 8X 14 12
34 QM50QT-2  |FIG. E2-12 12932QB01000 Cotter, valve 24
35 QM50QT-2  |FIG. E2-13 12931QB01000 Retainer, valve spring 12
36 QM50QT-2  [FIG. E2-14 12921QB01000 Inner spring, valve 12
37 QM50QT-2  |FIG. E2-15 12922QB01000 Outer Spring valve 12
38 QM50QT-2  [FIG. E2-16 09160Q160802 Seat valve spring 12
39 | Qms0QT-2 |FIG. E2-17 09289Q050802 Seal, valve stem 20
40 QM50QT-2  [FIG. E2-18 12912QB01000 Valve, exhaust
41 | QM50QT-2 |FIG. E2719 12911QB01000 Valve, inlet
42 | Qms50QT-2  [FIG. E2-20 11141QB01000 Gasket, cylinder head 20
43 QM50QT1-2  [FIG. E2-23 12840QB01000 Rocker arm assy %
44 | Qms50QT-2  [FIG. E2-30 12710QB01000 Cam assy 10
45 | Qms0QT-2  |FIG. E2-31 09482Q000816 Spark plug 20
46 QM50QT-2  |FIG. E2-33 13112QB01000 Insulator, carburetor 20
47 | Qms0QT-2  |FIG. E2-34 09280Q200801 0-Ring 20.6X1.9 20
48 QM50QT-2  [FIG. E2-35 13110QB01000 Inlet pipe assy 10
49 | Qms0QT-2  |FIG. E2-37 09159Q060804 0-Ring 20.6X1.9 20




HOOPER ONE 4-takt

PJ100148D

No model FIG.No. PartNo. Part Name Q ty
50 | Qms0QT-2 |FIG. E2-51 13150QB01000 Valve assy, reed 10
51 QM50QT-2  [FIG. E2-52 14810QB01000 Second filter assy 10
52 QM50QT-2  |FIG. E3-1 12760QB01000 Timing chain 4
53 QM50QT-2  [FIG. E3-2 12811QB01000 Tension plate, chain 4
54 QM50QT-2  [FIG. E3-3 12771QB01000 Guide plate, chain 4
55 QM50QT-2  [FIG.E3-5 09280Q150801 0-Ring 15.5X1.5 12
56 QM50QT-2  |FIG. E3-6A 11211QB01010 Cylinder 5
57 QM50QT-2  |FIG. E3-7 11241QB01000 Gasket, cylinder 20
58 Qms50QT-2  |FIG. E3-8 09206Q080802 Pin 8X14 12
59 QM50QT-2  |FIG. E3-9 12111QB01000 Piston 5
60 Qms50QT-2  |FIG. E3-10 12151QB01000 Pin, piston 10
61 QM50QT-2  |FIG. E3-11 09381Q130801 Clip, piston pin 20
62 Qms50QT-2  |FIG. E3-12 12140QB01000 Ring set, piston
63 QM50QT1-2  [FIG.E3-13 12200QB01000 Crank shaft assy
64 QM50QT-2  |FIG. E3-14 09420Q030801 Key 20
65 QMB0QT-2 Ten§ioner assy, timing

FIG. E3-15 12830QB01000 chain 5
66 QM50QT-2  [FIG. E5A-1 13200QB01080 Carburetor assy 5
67 QM50QT-2  [FIG. E5A-3 Needle, jet 10
68 QM50QT-2  |FIG. E5A—4 Float 10
69 QM50QT-2  [FIG. E5A-6 Adjuster 10
70 QM50QT-2  [FIG. E5A-9 Valve set, starter 10
71 QM50QT-2  [FIG. E5A-16 Diaphragm assy 10
72 QM50QT-2  [FIG. E5A-29 Jet, main 10
73 QM50QT-2  [FIG. E5A-30 Jet, idle 10
74 QM50QT-2  |FIG. E6-1 21000QB01000 Clutch assy, rear 5
75 QM50QT-2  [FIG. E6-25A 27601QB05000 Drive belt 729X 18X 30 15
76 QM50QT-2  |FIG. E6-26 09140Q120801 Nut M12 10
77 QM50QT-2  [FIG. E6-27 09181Q120802 Washer 12 10
78 QM50QT1-2  [FIG. E6-28 Clutch assy, front 5
79 QM50QT-2  [FIG. E6-29 21111QB01000 Fixed face, drive 10
80 QM50QT1-2  [FIG. E6-30 21125QB01020 Bush, drive face 10
81 QM50QT-2 21125QB01030
82 QM50QT-2  [FIG. E6-31 21120QB01000 Movable face, drive 10
83 om50QT-2  |FIG. E6-32A 21652QB01010 Roller 150
84 QM50QT1-2  [FIG. E6-33 21431QB01000 Slide plate, roller 5
85 QM50QT-2  |FIG. E6-34 21481QB01000 Piece, slide plate 60
86 QM50QT1-2  [FIG. E6-35 26231QB01000 Ratchet, kick starter 10
87 QM50QT-2  |FIG. E6-36 21113QB01000 Fan, cvt cooling 15
88 Qms50QT-2  |FIG. E6-37 21525QB01000 Stopper 5
89 Qms0QT-2  |FIG. E6-38 09181Q140801 Washer 14 2
90 QM50QT1-2  [FIG. E6-39 01404Q040101 Screw M4X10 6
91 OM50QT-2  [FIG. E7-1 31100QF01000 Starting motor assy 5
92 oM50QT-2  |FIG.E7-5 31370QB01000 Starter clutch assy 5
93 QM50QT-2 |FIG.E8-1 16400QB01000 0il pump assy 5
94 QM50QT1-2  [FIG. E8-10 16331QB01000 Gear, oil pump driven 5
95 QM50QT-2  |FIG. E8-11 05404Q011064 Nut M6 10
96 QM50QT-2  |FIG. E8-12 09280Q090802 0-Ring 9X1.6 20
97 Qms0QT-2  |FIG. E8-13 09206Q080803 Pin 8X10 10




HOOPER ONE 4-takt

PJ100148D
No model FIG.No. PartNo. Part Name Q' ty
98 | Qwms50QT-2 |FIG. E8-14 02104Q060254 Bolt M6X25 10
99 | QMm50QT-2  |FIG.E9-2 32102QB01000 Rotor assy 5
100 | Qm50QT-2  |FIG. E9-3 32101QB01000 Stator assy 5
101 | Qms0QT-2  |FIG. E9-5 01404Q050124 Screw M5X12 10
102 | QM50QT-2  |FIG.E9-6 09103Q060805 Screw M6 X 22 10
103 | QM50QT-2  |FIG.E9-7 17110QB01000 Cooling fan 10
104 | QM50QT-2  |FIG. E9-22 17123QB01000 Seal, shroud 10
105 | QM50QT-2 |FIG.E9-23 17130QB01020 Fan cover assy 10
106 | QM50QT-2  [FIG. E10-5 05580Q006004 Bearing 6004 10
107 | QM50QT-2  |FIG. E10-6 05510Q006201 Bearing 6201 10
108 | QM50QT-2  |FIG. E10-7 24150QB01000 Counter shaft
109 QM50QT-2 FIG. E10-9A 24141QB01020 Final shaft
110 | Qms50QT-2 |FIG.E10-12 09283Q270801 0il seal 27X42X7 10
111 | Qms0QT-2  [FIG. 11A-1 14031QAGZ140 Exhaust muffler assy 5
112 | Qms50QT-2 |FIG. 11A-7 14781PAGZ130 Protector, muffler 10
113 | QM50QT-2 |FIG. 11A-8 01607P060100 Bolt M6X10 20
114 | oms00QT-2 |FIG. 11A-9 05421P025060 Washer 6 20
115 | QM50QT-2  [FIG. 11A-10 05420P025060 Washer 6 20
116 | QM50QT-2  |FIG. 11A-11 14788PAGZ130 Rear cover 10
117 | Qms50QT-2 |FIG. 12-1 13701QABZ000 Air cleaner assy 5
118 | Qms50QT-2 |FIG. 12-7 13780PAGZ000 Element, air cleaner 20
119 | Qm50QT-2 |FIG. 12-8 13741PAGZ000 Cover comp, air cleaner 20
120 | QM50QT-2  [FIG. 1279 04010P051602 Screw ST4.8X 16 20
121 | Qms50QT7-2  [FIG. 12-10 13850QAGZ060 Hose, air cleaner 10
122 | Qm50QT-2  |FIG. 12-14 01401Q060251 Bolt M6X25 10
123 | QM50QT-2  |FIG. 12-15 13746PAGZ000 Gasket 5
124 | Qms50QT7-2  [FIG. 13-1A 36610QABZ000 Wiring harness 5
125 QM50QT-2  |FIG. 13-2 07114P011003 Fuse 15A 20
126 | Qm50QT-2  |FIG. 13-4 37011QAGGO10 Lock assy 10
127 QM50QT-2 FIG. 13-17 33601QABZ000 Battery 12V6. 5Ah 10
128 | OQM50QT-2 [FIG. 14-1 32801QAGZ000 Regulator. rec. comp 10
129 | QM50QT-2  |F1G. 1473 36502QEJD000 Resistor 10
130 | Qms0QT-2 |FIG. 14-5 38601QEA7000 Flasher assy 10
131 | QM50QT-2  |FIG. 147 38501QAA2000 Horn assy 10
132 | Qms0QT-2  |FIG. 1478 02304Q060162 Screw M6X 16 20
133 | Qm50QT-2 |FIG. 14-9 31801QAFZ000 Relay, starting motor 10
134 | Qm50QT-2  |FIG. 14-10 33400QK07010 Ignition coil 10
135 | QM50QT-2  |FIG. 14-16A 32900QB05000 Unit CDI 10
136 | Qm50QT-2  |FIG. 14-17 37803QEDZ000 Stop switch 10
137 | QM50QT-2  |FIG. 151 34101QABZ000 Speedometer assy 6
138 | QM50QT-2  |FIG. 156 07112P010101 Bulb 12V2W 20
139 | Qm50QT-2 |FIG. 15-16 34910QABZ000 Cable assy, speedometer 15
140 | QMm50QT-2 |FIG. 16-1 35101QABZ000 Headlamp assy RH
141 | QMs0QT-2  [FIG. 16-2 35201QABZ000 Headlamp assy LH
142 | Qms0QT-2 [FIG. 16-3/4/5 35012PABZ000 Lens Headlamp assy RH 10
143 | Qms50QT-2 |FIG. 16-6 07110P003121 Bulb HS112V35W/35W 20
144 | Qms50QT-2  |FIG. 167 07110P012121 Bulb, position 20
145 QMS0QT-2 |p1G. 16-14/15/16 35014PABZ000 Lens Headlamp assy LH 10




HOOPER ONE 4-takt

PJ100148D
No model FIG.No. PartNo. Part Name Q ty
146 | QM50QT-2  [FIG. 16-18 04010P041302 Screw ST4.2X13 20
147 | QMm50QT-2 |FIG. 17-2 35602QMN2000 Front winker assy, LH 5
148 | Qms50QT-2  [FIG. 17-3 35601QMN2000 Front winker assy RH 5
149 | Qm50QT-2 |FIG. 17-4 35632PMN2000 Lens, front winker LH 10
150 | QMms50QT-2 |FIG. 17-5 35612PMN2000 Lens, front winker RH 10
151 | Qms0QT-2 |FIG. 17-10 07110P009122 Bulb 20
152 | Qm50QT-2  |FIG. 17717 04010P041302 Screw ST4.2X13 20
153 | QM50QT-2  |FIG. 18-1 35701QABZ000 Tail lamp assy 10
154 | Qms0QT-2 |FIG. 18-3 35712PABZ000 Lens, tail lamp 10
155 | QMm50QT-2 |FIG. 18-4 35673PABZ000 Lens, rear winker, LH 10
156 | QM50QT-2 |FIG. 185 35653PABZ000 Lens, rear winker, RH 10
157 QMS50QT-2 |16 18-6 35915PABZ000 Lens, license plate lamp 10
158 | Qms0QT-2 |FIG. 18-9 07110P007121 Bulb, tail lamp 30
159 | QMm50QT-2 |FIG. 18-10 07110P009121 Bulb, rear winker R10W 30
160 | QM50QT-2 |FIG. 18713 04020P041204 Screw 30
161 | Qm50QT7-2 [FIG. 18-14 09132Q040018 Screw ST4.2X13 30
162 QM50QT-2  |FIG. 19-1 56110QABZ000 Handlebar assy R
163 | Qwms0QT-2 [FIG. 19-2 09103Q100025 Bolt MI0X1.25X45 10
164 | QM50QT-2  [FIG. 1973 05409Q101101 Nut MI0X1. 25 10
165 | oms0QT-2 |FIG. 19-4 56123QAFZ000 Screw M8X 40 10
166 | QM50QT-2  [FIG. 19-5 04010P041302 Screw ST4.2X13 10
167 | QM50QT-2  [FIG. 19-6A 56051QAGZ030 Mirror assy., RH 5
168 | QM50QT-2 |FIG. 19-7A 56051QAGZ030 Mirror assy, LH 5
169 | QM50QT-2 [FIG. 19-8A 56534PAGZ030 Nut 10
170 | QM50QT-2  |FIG. 201 57110QKMZ000 Grip, throttle 5
171 | QMm50QT-2 |FIG. 20-2 56272PAGZ060 Balancer, handlebar 10
172 | QMs0QT-2  [FIG. 20-3 56279PAGZ060 Screw 10
173 | QM50QT-2  |F1G. 20-4 56272PKMZ000 Rubber plug 10
174 | QMs0QT-2  [FIG. 20-5 05403Q011061 Nut M6 20
175 QM50QT-2  [FIG. 20-6 37200QAGZ060 Handle switch assy. RH 10
176 | QMs50QT-2  [FIG. 20-7 03411P050253 Screw M5X 25 20
177 | Qm50QT-2  [FIG.20-8 03411P050163 Screw M5X 16 20
178 | QM50QT-2  |FIG.20-9 57211QKMZ000 Grip, left 10
179 QM50QT-2  [FIG. 20-10 37400QAGZ060 Handle switch assy. LH 10
180 | Qms0QT-2 [FIG.20-17 57460PAGZ000 Switch assy, stop lamp 10
181 | Qms50QT7-2  [FIG.20-18 58300QAGZ000 Cable, throttle 20
182 | Qms50QT-2 |FIG.20-19 58500QAKA010 Cable, rear brake 15
183 | QM50QT-2 |FIG. 20-24 57500QAGZ030 Raer brake asssy 10
184 | Qms50QT-2  [FIG. 21-1 59000QABZ001 Disk brake assy
185 | Qm50QT7-2  [FIG.21-2 59600PAGZ030 Master cylinder assy
186 | QMm50QT-2 |FIG.21-9 57421PAGZ030 Lever, front brake 10
187 | QM50QT-2  |FIG.21-10 57431PAGZ110 Bolt M6X30 10
188 | QM50QT-2  [FIG. 21-11 09148Q060001 Nut M6 10
189 | QM50QT-2  [FIG. 21712 57468PAGZ030 Switch assy, stop lamp 10
190 | Qm50QT-2  |FIG. 21-14 03411P340084 Screw M4X 10 10
191 | Qms0QT7-2  [FIG.21-17 59480PABZ000 Hose assy, front brake 5
192 | Qm50QT-2  |FIG. 21-20 59300PAGZ030019 Brake caliper assy 2
193 | Qms50QT-2  |FIG. 2134 59032PAGZ030 Pad assy 20




HOOPER ONE 4-takt

PJ100148D
No model FIG.No. PartNo. Part Name Q ty
194 | Qms0QT-2 [FIG. 21-35 Bolt M8X 30 20
195 | Qm50QT7-2  [FIG.22-1 56321QABZ000 Cover, handle front 5
196 | QMm50QT-2  [FIG. 22-2 56311QABZ000022 Cover, handle rear 5
197 | QMm50QT-2 |FIG. 22-2 56311QABZ000002 Cover, handle rear 5
198 | QMs0QT-2  [FIG. 2273 48111QABZ000022 Front cover 5
199 | QM50QT-2  [FIG. 2273 48111QABZ000002 Front cover 5
200 | QM50QT-2 |FIG. 224 48112QABZ000022 Side cover, RH 5
201 QM50QT-2  |FIG. 22-4 48112QABZ000002 Side cover, RH 5
202 | QM50QT-2  |FIG. 2275 48119QABZ000022 Side cover, LH 5
203 | Qms50QT-2  |FIG. 2275 48119QABZ000002 Side cover, LH 5
204 | Qms0QT-2 |FIG. 226 48127QABZ000 Lower cover 5
205 | QM50QT-2 |FIG.22-7 09132Q040018 Screw ST4.2X13 20
206 | Qms0QT-2  [FIG. 2278 09124Q050011 Screw M5X 12 20
207 | QM50QT-2  [FIG. 2279 09124Q050011 Screw M5X12 20
208 | Qms0QT-2 |FIG. 22710 02304Q060162 Bolt M6X 16 20
209 | QMs50QT-2 |FIG. 22-11 09148Q040001 Spring plate nut ST4.2 20
210 | Qms0QT-2 |FIG. 22712 04010P051602 Screw ST4.8X 16 20
211 | Qm50QT-2  |F1G. 23-1 92111QABZ000 Shield inner, 3
212 | Qms0QT-2  |FIG. 2372 09132Q040018 Screw ST4.2X13 20
213 QM50QT-2 FIG. 23-3 92121QABZ000 Lid leg shield 10
214 | Qms50QT-2  [FIG. 23-4 92519QABZ000 Hook luggage 5
215 | QMm50QT-2  [FIG.23-5 09124Q060004 Screw M6X 16 10
216 | QM50QT-2 |FIG. 24-1 47111QABZ000022 Side cover, RH 5
217 | Qms50QT-2  |FIG. 24-1 47111QABZ000002 Side cover, RH 5
218 | QM50QT-2  |FIG. 24-2 47211QABZ000022 Side cover, LH 5
219 | Qms0QT-2  |FIG. 2472 47211QABZ000002 Side cover, LH 5
220 | Qm50QT-2 |FIG.24-3 47131QABZ000022 Lower cover, side RH 5
221 | oQms0QT-2  |FIG.24-3 47131QABZ000002 Lower cover, side RH 5
222 | Qms0QT-2 |FIG. 24-4 47231QABZ000022 Lower cover, side LH 5
223 | Qms0QT-2 |FIG.24-4 47231QABZ000002 Lower cover, side LH 5
224 | Qms0QT-2 |FIG. 24-5 48141QABZ000 Cover, center 5
225 | Qms0QT-2  |FIG.24-6 04010P041302 Screw ST4.2X13 20
226 | QMs50QT-2  [FIG.24-7 09148Q040001 Spring plate nut ST4.2 20
227 | Qms50QT-2  [FIG. 24-8 47321QABZ000022 Rear cover 5
228 | Qms0QT-2 |FIG. 248 47321QABZ000002 Rear cover
229 | Qms50QT-2  |FIG. 24-9 03451Q150161 Screw M5X12 20
230 | Qms0QT-2  |FIG. 24710 03411Q060161 Screw M6 X 16 20
231 | Qm50QT-2  |FIG. 24-11 09148Q060001 Nut M6 20
232 | Qms0QT-2  |FIG. 24712 04010P041602 Screw ST4.2X16 20
233 | Qms50QT-2  |FIG. 2571 45100QABZ000401 Seat assy
234 | Qm50QT-2 [FIG.25-2 92211QABZ000 Box luggage
235 | QM50QT-2  |FIG. 2573 45191PABZ000 Hinge, seat
236 | QMs50QT-2  [FIG.25-4 45273PABZ000 Pin
237 | QM50QT-2  |FIG. 2575 05404Q011064 Nut M6 10
238 | QM50QT-2  [FIG.25-6 05420P011065 Washer 6 10
239 | owms0QT-2  |FIG.25-7 92212QABZ000 Cover above carburetor 3
240 | Qms0QT-2  |FIG. 2578 04010P041302 Screw ST4.2X13 10
241 | Qwms0QT-2  [FIG. 2579 09148Q060001 Nut M6 10
242 | Qms0QT-2 |FIG. 2671 48121QABZ000 Floor panel 3




HOOPER ONE 4-takt

PJ100148D

No model FIG.No. PartNo. Part Name Q ty
243 | Qm50QT-2 |FIG. 26-2 33642QABZ000 Cover battery 2
244 | QM50QT-2  [FIG. 263 04010P041302 Screw ST4.2X13 10
245 | QM50QT-2  [FIG.26-4 09148Q040001 Spring plate nut ST4.2 10
246 | QM50QT-2  [F1G. 2676 02304P060162 Bolt M6X 16 10
247 | QmsoQT-2 |FIG. 2677 43551QABZ000 Mat, floor 3
248 | Qms50QT-2  |FIG. 26-8 05420P051063 Washer 6 10
249 | Qwms0QT-2  [FIG. 2771 53111QABZ000022 Front fender
250 | Qms0QT-2  [FIG. 27-1 53111QABZ000002 Front fender
251 | QM50QT-2 |FIG. 272 03411Q060161 Screw M6X 16 20
252 | QM50QT-2  |FIG. 273 01604Q060351 Bolt M6X 35 20
253 | QM50QT-2 |F1G. 274 09148Q060001 Nut M6 20
254 | QM50QT-2  [FIG. 28-1 63111QABZ000 Rear fender I
255 QM50QT-2  [FIG. 28-2 48129QABZ000 Rear fender Il
256 | QM50QT-2  [FIG. 283 63421QABZ000 Small fender
257 | QM50QT-2 [FIG. 284 41550QABZ000 Bracket, rear fender
258 | QM50QT-2  [FIG.28-7 35091QAGZ030 Reflector assy, side 10
259 | Qm50QT-2 |FIG.28-15 35902QAGZ030 Reflector assy, rear 10
260 | QM50QT-2 |FIG.29-1 41100QABZ050022 Body comp, frame
261 | Qms0QT-2 |FIG.29-13 41018QABZ000 Bracket set, crankcase
262 | oQmsoQT-2 |FIG.29-14 61211QJLZ000 Shaft
263 | QM50QT-2  |FIG.29-15 05409Q101101 Nut MI0X 1. 25 20
264 | QM50QT-2 [FIG. 29-16 41185QAGZ000 Cushion 20
265 | QM50QT-2 |FIG.30-1 42011QABZ000 Stand comp, center
266 | QM50QT-2 [FIG.30-2 42211QAGZ001 Axle, center stand
267 | QM50QT-2  |FIG. 30-3 05420Q051081 Washer 8 10
268 | QM50QT-2  [FIG. 30-4 04411Q200201 Cotter pin 10
269 | QM50QT-2  |FIG. 30-5 42261PAGZ000 Cushion 10
270 | QM50QT-2  [F1G. 30-6 42234QAGZ000 Spring 10
271 | Qms0QT-2  [FIG. 307 42235QAGZ030 Spring 10
272 | Qms50QT-2 |FIG.30-8 42310QAGZ060 Stand comp, side 5
273 | Qms0QT-2  [FIG. 309 09111Q080006 Bolt 10
274 | QM50QT-2  [FIG. 30-10 09443Q140003 Spring 10
275 | Qms50QT-2  [FIG. 30-11 09443Q090001 Spring 10
276 | Qms0QT-2  |FIG. 31-1 44110QAGG000022 Fuel tank comp
277 | QMs0QT-2  |FIG. 3172 44200QEK4000 Cap, fuel tank
278 | Qms50QT-2 |FIG.31-4 34800QAGG000 Gauge assy, fuel tank 10
279 | QM50QT-2  |FIG. 3175 44348PAGZ000 Packing 10
280 | Qms0QT-2 |FIG. 316 44360QKG3000 Filter, fuel 10
281 | Qms0QT-2  [FIG. 3177 44300QAGZ000 Switch assy, fuel tank 10
282 | QM50QT-2  [FIG.31-9 09401Q084001 Clamp, oil hose 10
283 | QM50QT-2  [FIG. 31-10 B15539 Hose (0. 42m/per) 2.1
284 | QMms50QT-2 |FIG. 31-11 B15538 Hose (0.52m/per) 2,6
285 | QM50QT-2  [FIG. 32-1 51011QABZ000 Front fork 3
286 | QM50QT-2  |FIG. 32-4 51631QACCO00 Nut, stem lock 2
287 | QMs50QT-2  |FIG. 3275 09166Q210001 Washer 2
288 OM50QT-2 Race, steering outer,

FIG. 32-6 51621QACCO00 upper 3
289 | Qms0QT-2  |FIG. 3277 05450Q001011 Ball 54




HOOPER ONE 4-takt

PJ100148D
No model FIG.No. PartNo. Part Name Q ty
Race, steering inner,
290 | QMS0QT-2 pyg, 32-8 51611QACC000 upper 3
Race, steering inner,
291 | QMS0QT-2  p1 39-9 51612QAGZ000 lower 3
292 | Qms0QT-2 |FIG.32-10 05450Q001011 Ball 78
Race, steering outer,
293 | QMS0QT-2p1g 39-11 51622QAGZ000 Lower 3
294 QM50QT-2  |FIG. 32-14 02304Q080451 Bolt M8X48 4
295 | QM50QT-2 |FIG.32-15 51453QAGZ030 Clamp 10
296 QM50QT1-2  [FIG. 32-16 016010060201 Bolt M6X20 10
297 | Qm50QT-2 |FIG.32-17 51455PABZ000 Clamp 4
208 QM50QT-2  |FIG. 33-1 46311QABZ000022 Carrier comp, rear
299 | QM50QT-2 |FIG.33-2 02304Q080251 Bolt M8X25 10
300 | Qwms0QT-2  |FIG. 3373 05407Q012062 Nut M6 10
301 QM50QT-2  [FIG. 33-4 62101QEAZ000 Shock absorber, rear 4
302 QM50QT-2  [FIG. 33-5 09103Q100023 Bolt MI10X1.25X70 10
303 | omsoQT-2 |FIG.33-6 02304Q080351 Bolt M8X35 10
304 | oQms0QT-2  |FIG. 34-2 54011QABZ000022 Rim, front wheel 2
305 | oQm50QT-2 |FIG.34-3 55110QED2000 Tyre, front 10
Spacer, front wheel
306 | QMS0QT-2  |pyG, 34-4 54731PABZ000 bearing 10
307 | QM50QT-2  |FIG. 3475 05530Q060201 Bearing 600201 10
308 | QM50QT-2  |FIG. 3476 05530Q060301 Bearing 600301 10
309 QM50QT-2  |FIG. 34-7 54893PEKK000 0il seal 10
310 [ Qms0QT-2 [FIG. 34-8 59211PABZ000 Disk, front brake 4
311 | oQms0QT-2 [FIG.34-9 09106P080003 Bolt M8X24 15
312 | Qms0QT-2 |FIG.34-10 54225QABZ000 Spacer, front wheel 10
313 | QMS0QT-2  pyg 34-11 54711QABZ000 Axle, front wheel M12X222 10
314 | QMms50QT-2 |FIG. 34-12 05409Q101121 Flange nut M12X1.25 10
315 | QM50QT-2 [FIG.34-13 54600QABZ000 Gear box, speedometer 10
316 | QM50QT-2 |FIG. 34-14 54884QAGZ030 Cap, axle RH
317 | Qms50QT-2 |FIG.34-15 54894QAGZ030 Cap, axle LH
318 QM50QT-2  [FIG. 34-16 55220PED2000 Valve assy, inflating 10
319 QM50QT-2  |FIG. 35-2 64150QAKA011022 Hub, rear wheel 9
320 | Qwms0QT-2  |FIG. 3573 55110QED2000 Tyre, rear 10
Inflating valve assy,
321 QMS0QT-2 |G 35-4 55220PED2000 wheel rim 10
322 | QMm50QT-2  [FIG.35-5 09160Q170003 Washer 10
323 QM50QT-2  |FIG. 35-6 09159Q160001 Nut M16 20
3924 QM50QT-2  [FIG. 35-7 54401QEAZ010 Brake shoe set 20
325 | QM50QT-2 |FIG.35-10 64441QAGZ000 Cam, rear brake
326 | OQM50QT-2 |FIG. 35-11 64450QAGZ000 Lever, rear brake cam
327 | Qms0QT-2  [FIG. 35-12 01604Q060321 Bolt M6X 32 20
328 | Qm50QT-2 |FIG.35-13 09159Q060004 Nut M6 20
329 | Qms0QT-2 |F1G. 36-1 96500QEDK000 Bag, tool 10
FLUM A OFRRTF. B
330 | QMS0QT-2 Ip1G 36-2 =D Spanner 10
331 QM50QT-2  [FIG. 36-3 Screwdriver 10
332 QM50QT-2  [FIG. 36-4 Screwdriver 10




HOOPER ONE 4-takt

PJ100148D

No model FIG.No. PartNo. Part Name Q ty

333 QM50QT-2  [FIG. 36-5 Spark plug wrench 10




	出口配件明细确认表

